
Innovation
A look at the cutting-edge 
technology at the Seymour 
Capilano Filtration Plant   Pg 6

LAKE COUNTRY Wastewater treatment  
facility responds to  
unprecedented growth  Pg 4

QUARTERLY NEWSLETTER  
of the Environmental Operators 
Certification Program   BC/Yukon

FALL 2016 | NUMBER 130

SURVEY 
RESULTS
We asked,  
you responded, 
we are 
listening...    

Pg 3

Meet 
the NEW 
board

Pg 8

Operator  
Profile 
Meet 2016 
bursary  
winner  
Thomas  
Hall    

Pg 3

PLANT PROFILE



MEET THE STAFF

Kalpna Solanki 
BSc, MBA, CPHI(C)
Chief Executive Officer (CEO)
ksolanki@eocp.ca

Kalpna Solanki is the new 
Chief Executive Officer at the 
Environmental Operators 
Certification Program. Kalpna 
[...]
EMAIL: eocp@eocp.ca
WEB: www.eocp.ca
Publications Mail Agreement 
No. 41498030
The Environmental Operators 
Certification Program is 
a charter member of the 
Association of Boards 
of Certification and is a 
registered society with more 
than 4,500 active members.

2     FALL 2016 OPERATOR DIGEST

Course information available at
www.jamesonwater.com

Scott Jameson, AScT
Phone: 250-882-0796      E-mail: jamesonwater@gmail.com

BC Water & Wastewater Training Specialists



Who’s on the Move  operator profile
Thomas Hall
2016 Bursary Recipient

1Why do you want to become a  
water/wastewater operator? 

I decided to become a water/wastewater 
operator for a number of reasons. 
Primarily I was looking for a career that 
has a purpose in today’s society and gives 
a sense of accomplishment throughout my 
career. I find water/wastewater operations 
work very interesting and I look forward 
to serving the public each day. I also feel 
that the water/wastewater field is just 
beginning to expand and will provide great 
career opportunities in the future.  

2 What is your goal in entering  
this field? 

My goal in entering water/wastewater 
operations is to find a career with a 
water supplier as either a distributions 
operator or a water treatment facility 
operator. I have been lucky enough to 
gain work experience in this area and have 
enjoyed every day of it. I will finish the 
Water Engineering Technology Program 
at Okanagan College over the next four 
months and then begin my career in 
water/wastewater operations.

SURVEY RESULTS

We asked, you responded, we are listening…
By Kalpna Solanki, CEO 

The EOCP recently completed a survey 
of its membership, and the response 
was tremendous, with more than 450 
responses!

There was also a great deal of feedback 
on what other services you would like 
the EOCP to provide. Top choices were: 
Newsletters, Conferences, Special Events, 
and Benefit Plans. Work is already under 
way to investigate options related to 
conferences and special events, and 
we have now partnered with a benefits 
provider who is available to provide you 
with various insurance options.  

You also responded that you would like 
to see the Operator Digest four times per 
year, and provided comment on what 
you would like to see in the Digest - we 
have started working on implementing 
more content based on your feedback. 
We are adding some new sections:

Who’s on the Move – if you are moving 
within an organization, or to another 
location, let us know!

 
Innovation – if you have implemented 
new technology, please help us share 
the information with your fellow 
Operators.

Plant Profiles – this continues to be a 
popular feature, and we would love to 
feature your plant. Just contact us!

Thanks to all of you who participated in 
the survey – your feedback is valuable, 
and will help the EOCP better meet the 
needs of its membership. 

Congratulations to Bobby Gresiuk, 
the winner of the draw – a package of 
EOCP promotional items including a 
Stormtech jacket, and a $100 amazon.ca 
gift card are on their way to him! 

3    FALL 2016 OPERATOR DIGEST

Question Satisfied Neutral Dissatisfied
How satisfied are you with 
how the EOCP represents your 
professional interests?

68% 25% 7%

How satisfied are you with the 
responsiveness of the EOCP?

71% 23% 6%

How satisfied are you with the 
quality of the services of the 
EOCP?

71% 21% 8%

Overall, how satisfied are you 
with the EOCP?

71% 27% 2%

  Karren 
  Kossey 
 
A former 
WorkSafe BC 
compliance  
officer, 
Karren 
Kossey is  
now owner 
and operator 
of Mid 
Island Safety 
Consulting  
Inc (MISC). 

MISC is a full service safety consulting 
company with more than 80 years of 
combined experience offering practical 
solutions for your safety needs. 

The staff ranges from previous 
WorkSafeBC hygiene and safety 
officers, former municipal sector OHS 
supervisors to site proven construction 
safety officers. MISC’s clientele spans 
a wide range of sectors including 
municipal, industrial and utility. 

www.midislandsafety.com



Current:
By 2013 the District of Lake Country 
had seen unprecedented growth. 
Approval of additional development 
was dependent on increased capacity 
in wastewater treatment and Lake 
Country had to again increase the 
capacity of the WWTP. Phase 3 of the 
wastewater treatment facility was a  
6.8 million dollar investment that  
would service Lake Country in the  
years to come.

Admin Building:
The old facility had one room that 
functioned as a lab/office, and with 
the planned upgrades that room was 
repurposed to become an electrical 
room. A new detached building  
was designed to function as a shop, 
lunchroom, change room, lab  
and office.

PLANT PROFILE

Lake Country Revamp

In 1998, just three years after the 
municipality’s incorporation, the 
District of Lake Country began the 
construction of its first municipal 
wastewater treatment facility. The need 
for construction of a dedicated facility 
was due to an increase in community 
growth and a number of failing septic 
systems. This project was completed 
under a public-private-partnership 
agreement.

Stage 1
The Lake Country WWTP facility is a 
biological nutrient removal plant originally 
designed with no primary clarifier. 
The collection system was designed to 
equalize flow and the plant only received 
flow from 200 homes via two lift stations. 
There were two operators that worked 
out of a 200 square foot room that 
functioned as office, lab, lunchroom, 
washroom and change room. Effluent 
was discharged from the plant via a 
subsurface tile field that ran beneath the 
driveway to the facility.

Stage 2
In 2004, due to an increase in flow from 
the growing community, the design of 
a second phase of the treatment plant 
was undertaken. This phase included 
a secondary clarifier, conversion of the 
existing secondary clarifier to a primary 
clarifier, and the addition of a septage 
receiving site – to name a few of the 
upgrades.
       By 2004, the number of lift stations 
throughout the community increased 
from 2 to 11 and the number of 
households went from 200 to 2,000. 
There were also three satellite plants 
added to the community during this 
five year period. The plant size almost 
doubled, but the operator working 
space had not increased. Shortly after 
completion of the plant upgrades it was 
deemed necessary to add a portable 
trailer to give staff a proper lunch and 
change room area. Staff at this time 
had increased to four operators.

Stage 1 - 1999 Stage 2 - 2006

Stage 3 - 2016

Wastewater treatment 
facility responds to 
unprecedented growth

History:

4     FALL 2016 OPERATOR DIGEST



Bioreactor upgrade:
It was determined that the bioreactor 
was a limiting factor in the treatment 
process and therefore it needed to be 
up-sized. An upgraded bioreactor would 
provide for redundancy and could serve 
as emergency storage if needed. A 
mirror copy of the existing bioreactor 
was built next to the old bioreactor.

 
Fine Air Diffusion:
Prior to the development of WWTP 
phase 3, aeration was achieved with 
mechanical pump style blowers. 
Not only were these blowers energy 
inefficient, they were high maintenance 
and had poor oxygen transfer. Three 
new high efficiency blowers were 
installed that reduced aeration power 
consumption by 75%.

Dewatering/Septage Receiving Site:
The Septage site at the WWTP receives 
as much as 26,000 USG per day from 
septic tanks in the Central Okanagan. At 
times, it has been difficult to store and 
process the volumes received.
     In order to limit disruptions, a 
second centrifuge was installed along 
with higher capacity feed pumps, and 
a fully automated polymer make-up 
system. These upgrades offer back-up 
for maintenance, a 25% increase in 
processing ability, and a reliable and 
consistent polymer feed that will result 
in lower overall chemical usage.

Foul Air Handling:
Since the existing AHU’s were nearing 
their end of life, an all-new foul air 
system was put in place.
       The main focus of this upgrade 
was to be energy efficient, so a heat 
exchange unit was installed to capture 
and recover some of the heat being 
lost through the high volume of foul air 
being discharged.

       These upgrades also included an 
increase in the size to the bio-filters as 
well as a complete reconditioning of 
the filter media. 

New Pieralisi centrifuge

Polymer make-up and feed Stage II - 2006 Aerzen blowers
   (2x50HP, 1x25HP not shown)

New bioreactor

Sydex feed pumps and macerator Foul air/heat recovery unit Bio-filters

Parameter Permit Annual Average

Flow 2.2 MLD 1.28 MLD

Total Soluble Nitrogen 6.0 mg/l 3.75 mg/l

BOD 10 mg/l <5 mg/l

Ortho-phosphate 1.5 mg/l 0.05 mg/l

TSS 20 mg/l 5 mg/l

2014

Suez Contact Information
Davin Larsen
Project Manager
250-766-1478
davin.larsen@suez-na.com

Owner Contact information
Greg Buchholz
Director of Operations
District of Lake Country
10150 Bottom Wood Lake Road
Lake Country, BC V4V 1E
250.766.5650
250.766.0115 fax

5   FALL 2016 OPERATOR DIGEST



PLA
CEH

OLDE
R

1. INLET BLENDING
2. PRE-TREATMENT

9. & 10. BACKWASH TREATMENT

11. THICKENER

12. BELT FILTER PRESSES

3. FLOCCULATION

4. FILTRATION

5. UV DISINFECTION

6. UNDERGROUND CLEARWELLS
    & POST TREATMENT

7. TO YOUR TAP
8. BACKWASH EQUALIZATION

13. ACTIFLO™ TREATMENT

6     FALL 2016 OPERATOR DIGESTEST

Metro Vancouver’s drinking water comes 
from reservoirs in three watersheds – 
Capilano, Seymour and Coquitlam. The 
Seymour-Capilano Filtration Plant (SCFP) 
treats water from both the Seymour and 
Capilano sources.

The Seymour-Capilano Filtration 
Plant provides two-thirds of the water 
for Greater Vancouver’s 2.4 million 
residents, primarily to the westernmost 
of the region’s 20 Water Districts.

The plant is located in the Lower 
Seymour Conservation Reserve, and 
is the largest water filtration plant in 
Canada. It began distributing water to 
the residents of Metro Vancouver in 
December 2009, and has the capacity to 
produce up to 1.8 billion litres per day. 

An extensive ten year project to improve 
the water quality and supply in all 
seasons was completed in May 2015 
as twin water tunnels connecting the 

Seymour and Capilano watersheds 
became operational. The underground 
tunnels transport water over 7 
kilometers from the Capilano Reservoir 
to this filtration plant, so that water 
from both Seymour and Capilano can be 
treated at one facility.

The primary objective of the filtration 
plant is the removal of particulates, 
organic matter and micro-organisms 
that are naturally present in the source 
water. This ensures a safe and high 
quality of drinking water that exceeds 
the Guidelines for Canadian Drinking 
Water Quality.

Water Services:  
People & Process
The centralized control room at SCFP is 
responsible for monitoring, operating, 
treating and distributing drinking 

water to Metro Vancouver’s member 
jurisdictions. The computerized control 
system allows operators to remotely 
monitor and operate Metro Vancouver’s 
region-wide water distribution and 
wastewater collection systems 24 hours 
a day, seven days a week.

All staff (Operations, Maintenance, 
Quality Control and Control System 
Specialists working at the SCFP are 
highly trained and qualified. All water 
treatment and distribution operations 
staff are certified by the Environmental 
Operators Certification Program, and 
maintenance staff are comprised 
of certified electricians, mechanics, 
instrument mechanics and millwrights.

  INNOVATION

A look Inside Metro Vancouver’s 
Seymour-Capilano Filtration Plant

INNOVATION 
If you have implemented  

new technology, please help us  
share the information with  

your fellow Operators. 



To Inlet 
Blending

 

To Burrard
Inlet

truck to disposal

8. WASHWATER 
EQUALIZATION 
TANKS
Backwash water coming 
from the filters is 
collected in two tanks.

9. WASHWATER 
FLOCCULATION
After polymer is added, 
the washwater enters  
the flocculation tanks 
to provide hydraulic 
retention time, creating 
large floc using mixers 
for agitation.

10. WASHWATER 
CLARIFICATION 

11. THICKENERS
The clarifier bottom 
sludge is sent to the 
two thickeners to 
separate the solids 
and the liquid by 
means of settling.

12. BELT FILTER PRESSES 13. ACTIFLO™  TREATMENT

8

11

13

9

Thickener  
Bottom Sludge

Sludge Cake

Sludge Conveyor

Supernatant

12
Clarifier  
Bottom Sludge

1

10

Flocculent 
polymer lime

Polymer

Carbon 
dioxide Polymer

Micro 
sand

Two clarifiers provide residence 
time for the floc to settle out and 
separate from the water. The 
remaining water (called 
supernatant), which makes up 
99% of the washwater, is 
recycled back to inlet blending.

The supernatant from the thickeners is 
treated by Actiflo™ units to remove solids 
by adding a polymer and microsand to 
create ballasted floc for removal through 
flocculation and settling. The treated 
water is discharged to Burrard Inlet and 
the sludge collected is recycled back to 
the thickeners.

The three belt filter presses 
dewater the thickener 
bottom sludge by gravity 
separation and then 
compression. The sludge is 
deposited by conveyors into 
trucks for site removal.

Treating the waste water

7    FALL 2016 OPERATOR DIGEST

Capilano 
Lake

Seymour 
Lake

raw water

raw water
1

coagulant
coagulant aid 

polymer

Filter aid
polymer

filtered 
water

After treatment up to 
99% of backwash water is 
returned to the beginning 

of the process.

sodium 
hypochlorite 

(chlorine)

drinking 
water

lime
carbon 
dioxide

clearwells

2 3 4 5 6

1. INLET BLENDING
Raw water from the 
Seymour and Capilano 
Reservoirs arrives at the 
plant.

2. PRE-TREATMENT
Coagulants are added 
in the Flash Mixer to 
combine small particles 
together to form floc.

3. FLOCCULATION
The 12 flocculation tanks 
provide hydraulic retention 
time and agitation using 
mixers to increase the size 
of the floc.

4. FILTRATION
The 24 filters capture 
the floc to remove the 
particles, organic matter 
and micro-organisms from 
the water.

5. UV DISINFECTION
UV light is the primary 
disinfection used 
to inactivate micro-
organisms.

6. CLEARWELLS & 
POST TREATMENT
The two clearwells each 
contain 100 million litres 
of water and provide the 
contact time required for 
chlorine to effectively kill 
micro-organisms. The 
clearwells also have lime 
and carbon dioxide added 
for corrosion control.

7. TO YOUR TAP
Water is distributed to 
the municipalities via a 
combination of gravity 
flow and pumps, and is 
then stored in reservoirs 
located throughout 
Metro Vancouver.

The water filtration process

LEED® GOLD BUILDING
The Seymour-Capilano Filtration Plant follows 
LEED®, an international green building certification 
system committed to improving energy savings, 
water efficiency, and CO2 emissions reduction. 
LEED features are incorporated in all areas of the 
building and process.

The LEED® green building rating system is a third-
party certification program and an internationally 
accepted benchmark for the design, construction 
and operation of high performance green 
buildings.



8    FALL 2016 OPERATOR DIGEST

Pat Miller, Chair
Pat joined Sun Peaks and 
developed the resort’s 
telecommunications 
infrastructure. In 1996, 
she branched out from 
telecommunications to 
manage water, wastewater, 
and gas utility services for the 
resort community.  

In 2002, Pat became a Certified 
Operator, and holds a Level III 
certificate in Water Treatment, 
and Level II certificates in 
Water Distribution, Wastewater 
Treatment, and Wastewater 
Collection.  In 2011, Pat also 
gained a Level I Compost 
Operator certificate.

Pat believes in the industry 
and its Operators. In addition 
to her day job, she provides 
consulting services to assist 
small communities with 
infrastructure development. 
Pat also continues to share her 
knowledge through teaching 
water and wastewater courses 
with various educational 